


ENCY

::FR 89. and
eo(confonnicy is
1 to applk:ab'e
lily, TlKlCefully
~stated model

00 eogines which

en"'"ccddurin& the
'R Part 89. This
"ective dale of

descrihedin40
~ to comply with
uion oCthis
ltethatthill
1IlpeCifloCd in

1. or delivered
-.



EXPLANATION

1. This catalogue is main used for user's picking up and buying the parts of the model Xinxing Y385T diesel

engine and understanding partial structure and assembly relation.

2. In order to meet user's different requirements, the assortments of Y385T diesel engine made by our factory will

comtinuously increase, and the structure will also be improved partially. So the contents of the catalogue maybe

somewhat not accordance with the engine you have owned, which will be improved in second edition. Pardon before

improving will not notify again.

3. In compilation of the catalogue, due to limited time and level, some mistakes can hardly be avoided, please

oblige us with your valuable comments.



§ *
CONTENTS

1. ifJL12js:,g,mt (Y385T-l) Engine Body Assy······ .. ············ .. ···························· .. · .

2. lEB1w~~,g,mt (Y385T-6) Timing Gear Case Assy 6

3. "=(ffi:[w,g,nX; (Y385T-28) Cylinder Head Assy 10

4. m£::iiff,g,nX; (Y385T-6) Piston-Connecting Rod Assy 15

5. ,t11$ef1/ffi,g,nX; (Y385T-l) Crankshaft-flywheel Assy··· 17

6. 8m~,g,nX; (Y380) Camshaft Assy 19

7. :itt"=(~,g,nX; (Y385T-l) Intake Pipe Assy 21

8. j:W"=(~,g,nX; (Y385T-6) Exhaust Pipe Assy·· 23

9. Mm*~,g,nX; (Y385T-I0) Lubricating System Assy········· .. ···· .. ········· ··· .. ············· 25

1O. ~1'!.\Yffi *~,g,nX; (Y385T- 10) Fuel System Assy 28

II. {~!P*~,g,)J)t (Y385T-6) Coooling System A~sy 30

12. J:E!,"=(*~,~,nX; (Y385T-1) Electric Systf'm Assy···· .. · .. ·· .. ······················ .. ········ 33



1. fA 1* I~J px (Y385T -1) Engine Body Assy (Y385T -1 )

- 1 -



1. fJl1* I~' ~ (Y385T -1 ) Engine Body Assy (Y385T-l )

J¥i:5- 00 CI
~

.§.

1I11 j±"'5" .m
!6 ~ Name of Parts

Ser No Parts No Qty Remarks

Y485-01005 ffiI~~ti Cylinder head bolt 8

2 Gwr5783-2000 ~ti M8x22 Bolt M8x22 20

3 Y385L,-01004 t=cffiI~1lJ:Jl Cylinder head gasket

4 Y385T_1-01003 t=cffiI~ Cylinder sleeve 3

5 Gwr5783-2000 ~ti M8x25 Bolt M8x25 6

6 GB848-85 1lJ:1!I 8-140HV Washer 8-140HV 49

7 Y380-01013 f91~~ (II ) Side cover ( II )

8 Y380-01014 M~~ (II )1lJ:Jl Side cover ( II )gasket

9 Y380Q-37-01012a f91IJ~ ( I ) Side cover ( I )

10 Y480G-01023 f91~~ ( I HiU, Side cover ( I ) gasket 1

11 Y385LJ-Ollll tJ1f* Engine body 1

12 Y385T_IO-01009 ~tffi'iC1lJ:Jl Flywheel housing gasket

13 Y480G-01102 ~{il:~ Locating sleeve 2

14 Y480G-0 1103 f~%¥Jl Bowl-shaped plug piece 3

15 Y480Q_3-01600 yftlR ~~i'¥-:t~{L:J: Dipstick sleeve weldment

16 Y380Q-47-01400 ;fJLimRWfL:J: Oil level dipstick

17 Y385T_1-OI015 ±~L7fC Main bearing halfshell(upper) 4

18 Y385T_J-01016 ±~r7fC Main bearing halfshell(lower) 4

19 Y485-01007 BE~l!:.t1fJl(L) Upper thrust piece of crankshaft 2

-2-



J¥-'i5- 00 c
~

.§!. 1Ii1 j1:""'5" .m
~ ~ Name of Parts

Ser No Parts No Qty Remarks

20 Y485-01008 1±I:I!flEll:tlJt CF) Lower thrust piece of crankshaft 2

21 Y485-01113 E±~74kif[ Rear main bearing cap

22 Y485-01114 ±~iE74kif[~~m~ Main bearing bait washer 8

23 Y485-01115 ±t;iE74kif[t,,~ Main bearing cap bolt 8

24 CBlfI19.1-2000 ~ BI0x20 Pim BI0x20 2

25 Y380-01021 tJL11E ffj] 1~~:Uti~ Connecting pipe for oil pressure sensor

26 Y480C-0 1500 ffj]7lH§1~~:umWt Sensor for oil gauge

27 Y385L j-01303 $".t7J<1f:JC Water drain cock

28 Y480C-0 1101 £J:t Plug piece

29 Y485-01109 1i9[%£Jt (050) Bowl-shaped plug piece 2

30 Y480C-0 1106a I;~~ (]J) Stopper ( IT) 3

31 Y480C-OI107a ±tf£ Jam

32 Y480C-01004 fJtYID Ym1W:umJt Oil filter gasket 2

33 CB!f5782-2000 ~~ M8x75 Bolt M8x75 1

34 CB!f5783-2000 t,,~ M1Ox35 Bolt M1Ox35 12

35 GB848-85 m~ 10-140HV Washer 1O-140HV 12

36 Y480C-0 1017 3t74k}j!jJ Stand bar 2

37 CB!f5783-2000 ~~ M8x20 Bolt M8x20 29

38 Y485-01112 ±!flE74kif[ Main bearing cap 3

-3-



~-s- IE 1::1
~)[

E3

~# 13:? m
~~ Name of Parts

Ser No Parts No . Qty Remarks

39 Y480G-0 11 05h I;Ej~( I ) Stoper (1) 2

40 GB!f119.1-2000 f~ B8x20 Pin B8x20

41 GWl'5782-2000 t~t£ M8x55 Bolt M8x55 4

42 GB!f5782-2000 t~t£ M8x65 Bolt M8x65 7

43 Y480G-0 1109 ~ID!¥J:f Bowl-shaped piug piece 2

44 Y480G_2-O 1024 6 ~tfBrrj-;Ht~ Front camshaft bush

45 Y380Q_37-0 1025 6~~Ji=lH~ Middle camshaft bush .J

46 Y480G_2-01026 6~~f§"H~ Rear camshaft bush

47 Y480G-01104 fJffiID!¥J1 Bowl-shaped plug piece 3

48 Y380T-01706 lIEffl;;~ffl;;t&mJ1 Oil sump motherboard gasket

49 Y380T-01705 lIEffl;;'iCffl;;t& Oil sump motherboard

50 GB62-88 ~ID!t~-a M6 Butterfly nut M6

51 GB848-85 m1ll6-J40HV Wash 6-1140HV

52 Y480G-01201 n;y.IN~~ Respirator cover

53 Y480G-01203 rm /XX] Filter gauze

54 Y480G-01202 nH&~rwit& Respirator partition

55 Y380Q_37-0121O n;y.IN~~!j! t1{~: Respirator weldment

56 Y480G-OI0l1 n;y.n'&~mJt Respirator gasket

57 Y385T_1-01703 1i!J.1IBt~¥ Oil drain plug

-4-



J¥;.!f5- IE c
~

E3

~11 )3:"1:j"

fff-
m

Name of Parts
Ser No Parts No Qty Remarks

58 JB982-77 ~~ 14 Washer 14

59 Y380T-01018 ¥lEJ~%~Jt Oil sump gasket

60 Y385T_J-0 1701 ¥ItlJ~% Oil sump

61 Y385LJ-01OlG lS~% Flywheel housing

62 GB67-85 t~n M6x12 Screw M6x12 2

63 GB97.1-85 ~~ 6-140HV Washer 6-140HV 2

64 Y480G-0 1019 ~t& Cover plate

65 GB!f5783-2000 ~;fi M8x35 Bolt M8x35 2

66 HG4-692-67 ~'~A~JR¥i±ltt Cased rubber oil seal

PG80x 1OOx 12 PG80xl00x12

67 Y385LJ-01028 ~JR£ Latex stuff

68 Y385LJ-01027 ;fJ1~t3i:#( Oil filterassy cushion

69 Y385L1-0100J ~K Gasket

70 Y385LJ-0 J029 ~Z9J ~;fJ1~J1 Starting motor gasket

-5-



2 . .if. a1 tB ~~ I~' f.OC (Y385T - 6 ) Timing Gear Case Assy (Y385T - 1 )

28

-6-



2. IE a-t iB ~t I~J p.x; (Y385T - 1 ) Timing Gear Case Assy ( Y385T - 1 )

J¥.f5- I!J c
~

E3 II1t j±"7
~

.m
~ Name of Parts

Ser No Parts No Qty Remarks

p~:tf M12x30 ~~ MI2x30 Bolt M12x30 1

2 Y480G-02012 l!:j~~iEMiN~&;f~ Camshaft timing gear holddown

3 Y480G-02011 ,!:j~~iEMiN~ Camshaft timing gear

4 Y480G-02010 ~n~l1:.t1H~ Camshaft thrust plate

5 Y480G-02002 Pllt YBl1jHt':Jl Fuel injection pump gasker

6 GB!f6170-2000 ~-aM8 Nut M8 3

7 GB!f5783-2000 ~:tf M8x20 Bolt M8x20 7

8 GB848-85 m~ 8-140HV Washer 8-140HV 16

9 Y480G-02020 I;~~ Stopper 1

10 Y480G-020 19 m~ Washer 1

II Y480G-020 L5 :t~~t Pointer

12 GWflI9.1-2000 ~fij B8x20 Pin B8x20 2

13 GB!f5782-2000 ~~ M8x35 Bolt M8x35 6

14 Y480G-020 17a iEi3~'iNrt;~1fu~ Front cover of timing gear case

15 Y480G-02016 iEl3i&~~1fu~mJl Front cover gasket of timing gear case

16 HG4-692-67 ¥1ttt PG55x75xl2 Oil seal PG55x75x12

17 Y480GI-020I3 iEl3iW~~~ Timing gear case cover

18 Y480GI-02014 iEl3iiNrt;~~mJl Timing gear case cover gasket

19 Y480G-02008 H~:iN~&f& Idle gear holddown

-7-



~~ 00 l::J
~

EO

~11 j1:? m
fif- Name of Parts

Ser No Parts No Qty Remarks

20 Y480C-02005 jHt'f1i-Mlt~ Timing idle gear

21 Y480C1-02006 lIDtt1i-j~H~A~'~ Timing idle gear bush

22 Y480C-02007 JERt'flllZ-it12; tftll Timing idle gear shaft

23 GB859-87 J.:b:~ 8 Washer 8 , 1

24 Y480C-02009 rt II tillJI I~t-jA' fJ?; ClankshafL timing gear

25 Y480G-02003 1lJ5t¥ItJ*lEMt;l;Jt-B Fuel injecton pump tining gear

26 Y480G-02004 nmyiB*lEBttiH1?:~ Fuel injecton pump timing gear seat

27 Y380T_3-02001 lEBt-&fJ?;~ Timing gear case

28 Y480C-01001 lE D~'tiH~ 3[m j::f Timing gear case gasket 3

29 CB898-88 x~~t~tEM8x20 Stud M8x20 1..

30 Y480C-02018 ~~ Washer 2

31 CWl'5782-2000 t~fiM8x75 Boll M8x75 2

32 CB97.1-85 =UJ:~ 8-140HV Washer 8-140I-IV

33 Y385T-{j-02101 yr~ffi*~ Liquid pump seat

34 Y385T-{j-02102 W'~JE* 1{iill~ Liquid pump connecting shafe

35 CWf292-94 miill~7fc 7008C Single -row radial ball thrust bearing

7008C

36 Y480C,-02103-B ~ffi* Wiill tr1lJ H'()§t. Liquid pump hearing scat

37 Y480CI-02104 y{~fu*1{ ijJlti fJ?; Liquid pump gael'

- 8 -



J¥;~ ~ = ~
E3

~f1 jj:?
~

!Ii!.
~ Name of Parts

Ser No Parts No Qty Remarks

38 GBI096-79 f~ CIOx22 Key CIOx22

39 GB!f276-94 ~i9J$lHit 6005 Single-row radial ball bearing 6005

40 Y380T_3-02019 W:ff*mJt (n) Liquid pump gasket( n)
41 GB3452.1-92 o ID!i&'!tIll42.5x2.65G o type airproof circle 42.5x2.65G

-9-



3 .~ ffiI~ Itr!, p.x (Y385T - 28) (* iF& ffi ~~ )
Cylinder Head Assy ( Y385T - 28) (With Pressure - Reducing Device)

~~

31!'~4 -

J 24 .30
5 1112

6,,; @1 &~~ 16

7._1 I ~ • 17,_ •

20

~
50 _ © ') -T 64

~~~;. ~
=-~I ~fil 6( //

~~5.{~' 11. Ai 40 ./
12~..Avf 39 ./

412 . (\)~ 3R ~1~
-I 36 f ,~\ /53

, 34 . I 4Il S5

tl 5 6 ,36.

'I 34 ' 24 . '- ./33 41,; .----;/
36 / ~/

38 34 (~

- 10-



3 .9. ffir~ I~' f.OC (Y385) (*;~Hi*~ )
Cylinder Head Assy (385) (With Pressure - Reducing Device)

J¥-i5­
Ser No

2

3

4

5

6

7

8

9

10

11

]2

13

]4

15

16

17

18

Parts No

Y485-03008

Y480G-03009

Y480C-03007

Y480G-030 17

Y485-03018

Y485-03021

YND485Q-03102

Y385T-{j-03101

Y485-03104

Y485-030]5a

G13!l'6170-2000

GB848-85

Y480G-030 16

GB898-88

GB898-88

Y485-03006a

Y385T-{j-03002

Y480G-OII07a

4".nlJJi~

- n~$.~J:}~

4". n j~ 5$.J{

4". n i*J 5i(!J{

'=cn5$.~r~

~:ffrmft

'=cn.IiF~

'=cffiI~

11F'=cn}~

111:4".n
~-BJ: M8

~Im 8-140I-IV

l1rliil.H7C~}t

~~t~;f! M8x25

XJ(~~;f! M8x30

11F4".~m}t

t~~}~I?ilJEt~~

~~

Name of Parts

Valve collets

Valve spring seat(upper)

Valve spring(outer)

Valve spri ng(inner)

Valve spring seat(lower)

Oil seal

Valve stem guide

Cylinder head

Exhaust valve seat

Exhaust valve

ut M8

Washer 8-140HV

Thermostat housing gasket

Stud M8x25

Stud M8x30

Exhaust pipe gasket

Rocker ann seat fixed bolt

Stopper

- 11 -

~ m
Qty

12

6

6

6

6

6

6

3

3

25

25

4

6

3

3

3

Remarks



f1':~ 00 1::1
~ m ~11 51?

~ Name of Parts
Ser No Parts No Qty Remarks

19 Y480G-01103 ~%¥Jt(025) Bowl-shaped plug piece(025) 5

20 Y385T-6-03303a -{X't't~rrox~ Bracket

21 Y485-03105 1~1m:¥t~* Swirl-chamber splice block 3

22 GB308-89 lqXJ;Jj( 3.0000 Steel ball 3.0000 3

23 Y480G-03300 JW ffi Pf~'¥-t~mWt Front hoisting ring weldment

24 GM5783-2000 t~;fi M8x20 Bolt M80x20 4

25 Y480G-031 07 ijj'¥ Stopper

26 Y480G-0 11 09 ~lli!¥Jt(044) Bowl-shaped plug piece(044) 1

27 Y480G-03010 Q]!¥IE~ff;f& Injector holddown 3•..
28 Y480G-03020 x)(*t~H: Stud 6

29 Y485-03013 it!:4:.~mJ:f Intake pipe gasket 3

30 Y480G-03012a j§-ffiPf Rear hoisting ring 1

31 Y485-031 03a it!:4:.flJ* Intake valve seat 3

32 Y485-03014b it!:4:.fl Intake valve 3

33 GB894.1-86 t~ IJ!I 16 Check ring 16 2

34 Y480G-03208 t*1tH~ Rocker arm bush 6

35 Y485-03201 4:.flr8]~iftiJ~t~n Valve clearance adjusting screw 6

36 Y480Q_5-03203 4:.flt.~1t Valve rocker arm 6

37 Y480Q_5-03202 . t*~~lJJXJ* Rockshaft carrier 2

- 12 -



~~ 00 l::I

~
.§!.

~11 )1""'5" m
~ ~ Name of Parts

Ser No Parts No Qty Remarks

38 Y480G-03204 1ffl~tffiJ~!ji• Rockshaft spring 2

39 Y480G-0321O-2 1fflWtffiJ~* Rockshaft stopper 2

40 Y380~0321O-1 1ffl~tffiJ Rockshaft

41 Y480Q_s-03207 1fflW tffiJfr'L~: Ii Rockshaft rear carrier

42 GB848-85 m1l6-140HV Washer 6-140HV

43 Y480G-03206 1ffl.~~1iLt~aT Rockshaft locating screw

44 GBlI'6171-2000 tm-BJ; M8xl Nut M8xl 6

45 GBII'5782-2000 ~tt M8x60 Bolt M8x60 3

46 Y380-03005 4:.ffiI.wllmff Cylinder head bonnet gasket

47 Y380-03209 4:.ffiI.wll Cylinder head bommet

48 Y480G-03003a JJOrmD .wmff Filler cap gasket

49 Y385T_1-03002 h01l±I 0 .wT5151~: Filler cap ass)'

50 Y385T-6-03OO3 .w~~-Bt Cap nut 3

51 GB898-88 x~*~HM8x55 Stud M8x55 6

52 Y380-0321 I ~fftffiJ Decompression shaft

53 GBlI'6171-2000 t,,-BJ; M8xl Nut M8xl 3

l
54 Y480Q_s-03217 ~ffW]~.n Decompression adjusting screw 3

55 GB984.1-86 t~1i 14 Check ring 14 2

56 Y480Q_s-03218 +*~* Cross commection

- 13 -



J¥-s- 00 c
~ ;. ~f1 )1""5"

f~ Name of Parts
Ser No Parts No Qty Remarks

57 Y480Q_s-03212 mJt Casket 2

58 Y480Q_s-03213 ~ffH~1fi1J;f,& Decompression control plate 1

59 Y480Q_s-03216 ~ff3t1f!fIB~ Decompression rodker arm bust

60 GB3452.1-82 "O"~W:MIII 13.2x2.65 O-ring seal 13.2x2.65

61 Y480Q_s-03215 mjJ5~. Torsio spring

62 Y480Q_s-03220 ~ff3t1lt~t~ftj: Decompression rocker arm weldment 1

63 Y480Q_s-03214 ~lHJ:ff!J Limiting pin

64 GBlf5783-2000 ~fi M8x25 Bolt M8x25 3

65 GB859-87 mWl8 Washer 8 3

66 GB827-86 tgpfi' 2x5 Rivet 2x5 4

67 Y3 85T_28-03023 f!FAA! Name plat

- 14-



4 . j~ ~ ii *f ,~, pX; (Y385T - 6 ) Piston - connecting Rod Assy ( Y385T - 6 )

-0;:::::> r1E)

- 15 -



4 . j!~ it iff ,rtJ PX (Y385 ) Piston - connecting Rod Assy (Y385)

~~ ~
t::I

~
E3

~f1 j~? .m
ffiZ Name of Parts

Ser No Parts No Qty Remarks

Y485-04001 ~-:@:4:,J/f Top compression ring 3

2 Y485-04002 ~- -'ie-J/f 2'x! and 3'x! compression 6-,-~m~ ,

3 Y485-04100 Y1E J/ftfl3{1: Oil ring unit 3

4 GB893.1-86 fLffl5Q'!tEt~1I 28 Circlip for hole 28 6

5 Y385T.{;-O4005 $~ Piston 3

6 Y485-04202 iift Connecting rod 3

7 Y480G-04003a iifttnbN: Connecting rod bearing shell 6

8 Y480G-04203a aft1£: Connecting rod cap 3

9 Y480G-04204 aifH.~~ Connecting rod bolt 6

10 Y485-04004 $~f~ Piston pin 3

11 Y485-04201 aifHt~ Connecting rod bush 3

- 16 -



5 . ~ ~~ ~ ~~ I~}. JJX (Y385T - 1 ) Crankshaft - flywheel Assy (Y385T - 1 )

12

13

14

1

- 17 -



5 . f!b ~t ~ ~t 1~'.fiX (Y385T -1 ) Crankshaft - flywheel Assy ( Y385T -1 )
-~ .. - ..- -_.- .._- - ...~..~ - _._- -~-- ---- ._- --.-_.._-_._- ------ _.. - -_. ---- .._.__._.- -- - -._'- - . .- - - _._- .. - - '--1

ff-'i5- IE c
~

E3 IJ1t 51 I""'5" II[

~ ffF Name of Parts I
Ser No Parts No Qty Remarks I

Y480G-05007 ~i9JJ1\ Starting claw 1 I
2 Y480G-05006 ~i9JJ1\mtii Starting claw backing plate I
3 Y385T_1-05005 BE~&:*~ Crankshaft belt pulley 1

I4 Y385-05OO3 BE~ Crankshaft

5 GB1096-79 mClOx64 Key ClOx64 I
6 Y480G-05OO4 ~~ Plug 3

7 Y480G-05102 ~~1&1m Flywheel gear ring 1

8 Y385L1-05101 ~~ Flywheel

9 GBlf119.1-2oo0 ~ B8x20 Pin B8x20 1

10 Y385T_1-05009 1tii Flywheel bolt 6

11 Y385L1-05001 ~~~ti Washer 8 6

12 GB93-87 mlm8 Washer8-140HV 6

13 GB97.1-85 mlm 8-140HV BoltM8x25 6

14 GBlf5783-2000 ~ti M8x25 Connecting plate 1

- 18 -



6. tJ $t ~~ I~" f.OC (Y380 )

c

Camshaft Assy ( Y380 )

1

- 19 -



6 .~ *t $fb I~J AX: (Y380 ) Camshaft Assy (Y380 )

ff-s- I!l I::J
~ § \3it )1""?

~ Name of Parts
Ser No Parts No Qty Remarks

GBII'5783-2000 t~tl M12x30 Boll M12x30

2 Y380-06001 8f1?;tftJJ Camshaft

3 GB1096-79 ~.m C8x22 Key B8x22

4 Y480G-06002 t}!l1 Tappet 6

5 Y480G-06003 tiHT Push rod 6

- 20-



7 · i1!~~ ,~fiX (Y385T - 1 ) Intake Pipe Assy ( Y385T _ 1 )

1

- 21 -

2 3

5 6

4



7 . ill 9.~ I~' JiX (Y385T -1 ) Intake Pipe Assy ( Y385T - 1 )

J¥-'% I!I c:::I
~

E3

~11 5.t?
~ fff-

.m
Name of Parts

Ser No Parts No Qty Remarks

Y385T_1-07000 it!9:.~}ii!,$. Intake pipe assy

2 Y385T_,-07002 t~?l Bolt

3 Y385L1-07003 ~* Tie-in

4 Y385T_1-07009 it!9:.t1f* Intake tie-in

5 GBIl'5783-2000 t~ti M6x20 Bolt M6x20 4

6 GB93-87 ~Iftl Washer 4

- 22-



8 . ~~~ ~ ~ I~.EX: (Y385T - 6) Exhaust Pipe Assy ( Y385T - 6 )

- 23 -



8 . j4~ ~ :g Ir;;, Ji.t (Y38$) Exhaust Pipe Assy (Y385 )

~-s- ~
[:::I

"'?
f~ Name of Parts

Ser No Parts No

GWf5783-2000 t~ti MlOx50 Bolt MI0x50

2 GB859-87 mlm 10 Washer 10

3 GB848-85 m!l10-140HV Washer 10-140HV

4 Y480G-08002A t1FE(j~J,~m Jt General exhaust pipe gasket

5 Y385T-6-0800 1 t11:~~ Exhaust pipe

6 Y3 851'-6-08003 t1F~t~* Exhaust mat

7 Y380Q_33-08002 t1F~,~,~mJt General exhaust pipe gasket

Qty Remarks

2

2

2

1

- 24 -



9. jli] )ft *fft I~' f.OC (Y385T -10) Lubricating System Assy (Y385T -10)

12

6 5
1

2

3

4

14 7
15

8

"""-""--20

1!>--16

11---19

"'-'---21

- 25 -



9 . il¥J )1f * fff. I~' m(Y385T - 1 ) Lubricating System Assy ( Y385T -1 )

J¥.!i5- l!I r::::I

~
EI

~1 5t""7
~

m
~ Name of Parts

Ser No Parts No Qty Remarks

GBfr6170-2000 t~-8: MIO nt MIO

2 GB93-87 mil 10 Washer 10

3 GB848-85 mlij 10-140HV Washer lO-140HV

4 Y480G-09101 mrlfl* f~Z9Jitf tffi Oil pump drive gear

5 Y385T_ IO-09121 tJLrm*~E Oil pump shaft 1

$ 6 GBJ099-79 iJt 3x13 Semicircular key 3x13

7 480G-09102 mrm*{*H~ Oil pump body bush 1

8 Y385L IO-09105 mrm*1* Oil pump body 1

9 Y380Q-9-09102 mrm*mJt Oil pump gasket

10 Y385L IO-09123 j7gtflfT Inner rotor

11 Y385LIO-091O1 5t~$!ZT Outer rotor

12 GB 119-86 mA5x19.5 Cylindrical pin A5x19.5

13 Y380Q-9-09103 tJLriB*jffi Oil pump cover

14 Y480G-09002 1'±J ¥HI~rt ~mJt Oil outlet pipe flange gasket 2

15 Y380Q_9-09400a 1±1 rrtl ~11iWt
16 GB848-85 ~~ 8-140HV Washer 8-140HV 6

17 GB!f5783-2000 ~fi M8x25 Bolt M8x25 2

18 Y3 80Q_9-09140A tmlil*YJ~ IXXJ Wf4
19 GB!f5782-2000 t~;j1 M8x40 Bolt M8x40 4

~ f'"'

- 26-



*-5 00 c
~

EO m 11? 111
~ ~ Name of Parts

Ser No Parts No Qty Remarks

20 Y480G-09200 ~lij]m1H4= Gauze filter weldment

21 Y480G-09003 ~¥mlij]m: Gauze support ~% J0810H

22 Y385T_1-09300 mM~~fl,g,JJt Oil filter assy Model J0810H

- 27 -



10 .1.?~ 1~ *~ft ,tr;, px: (Y385T - 6) Fuel System Assy ( Y385T - 6)

1

2~
3

5 6

- 28-

8

-9



10 .~ iffi *~ft I~' pj(; (Y385T - 6) Fuel System Assy (Y385T - 6 )

Ff-s- 00 l::l
?

~ ~~ Name of Parts
Ser No Parts No

Y385T..6-10500 -f.x'I1~o/.\rmng1~~,g,nX, Fuel filter assy

2 CB848-85 m1l8-140HV Washer 8-140HV

3 CIVr5783-2000 ~~ M8x25 Boll M8x25

4 Y385T-{,-10700 ~¥1±J* ~1~1~~¥J±J ~:g.IWt Lines from injection pump to filter

5 Y385T-{,-] 0600 1~1~:lm~UJjHIB* ¥J±J ~W1!:j: Lines from filter to injection pump

6 YSLA480K-10200 [l1Ij)~¥J±J~$1!:j: Fuel injection pipe

7 31329 llJjf¥rE1K,g,JJX; Injection pump assy·

8 00P21-15N llJjf¥rE~,g,JJX; Injector assy

9 Y385T-{,-10400 @]¥J±J~$1!:j: Fuel return pipe

10 Y480C-10001 1lJjf¥J±J*t~* Injection pump fittings

~ m
Qty

2

1

3

3

1

Remarks

- 29-



11.;~ *p ~ ~1t I~" ~ (Y385T - 6 ) Cooling System Assy (Y385T - 6 )

12

fIJ
25

- 30-

28



11.;~ ~p * ~1f. I~' 1iX: (Y385T - 6 ) Cooling System Assy ( Y385T - 6 )

*~ 00 c
~ m ~i1 j1?

~ fff- Name of Parts
Ser No Parts No Qty Remarks

GB!f5783-2000 ~;ji M6x70 Bolt M6x70 4

2 GB848-85 J1J: II 6-140HV Washer 6-140HV 4

3 Y385T-(j-11301 -=pmHw Thermostat cover

4 Y480G-11302 -=pmHwJ1J:Jt Thermostat cover gasket 2

5 *m~lJ!Z~(360 ~) Water temperature induction 1

Plug(Model 360)

6 Y480G-11303 -=pmH SH130 Thermostat SH130 1

7 YND485ZL-11304 -=pmH7E Thermostat housing

8 Y480G-11109 INJ§fft~~ Small circulating adapter 2

9 No.IA ~i£llfHim 0114"-1 W" Screw clip 0114"-1 W" 2

10 Y480G-1100 1 ~J&~~ Rubber bent pipe 1

11 GB1153-79 YB3;j)f 45° MlOxl Oil cup 45° MI0xl 1

12 GB893.1-86 j~1I40 Check ring 40 1

13 GBII'276-94 ~ff-\ 6203 Single-row radial ball bearing 6203 2

14 Y480G-II104 ~ff-\~MII Bearing spacer 1

15 Y385T-(j-11103 **7E{* Water pump housing

16 Y480G-1l107 **~Jt Water pump gasket

17 GB1099-79 -¥lQ1Im 4x6.5x16 Semicircular key 4x6.5x16 2

18 Y480G-I1106A **$IJJ Water pump shaft 1

- 31 -



·. _.. -..- ~

J¥~ 00 c
~

.E!.
Iff~ )1""'5"

~ ff-
m

Name of Parts
Ser No Parts No Qty Remarks

19 IIF-15 !l\! @R1tM~7l<!t Ceramic graphite water seal

20 Y385T-6- 11105 7l<*lJttrt: Water pump impeller

21 Y480G-l1110 Ifi~~~ Copper washer

22 GB923-88 ~%t~-HJ:M10 Cap nut MI0

23 Y480G-III08 7l<*Ri~ Water pump rear cover

24 Y480G-D1022 7J<*mJt Water pump gasket

25 GB!I'57.83-2000 ~~ M8x20 Bolt M8x20 4

26 GB859-87 mill 8 Washer 8 4

27 GB848-85 m;J 8-140HV . Washer 8-140HV 5

28 Y480Q-ll 002a )XLm Fan

29 GBIl'6170-2000 t~-BJ. MIO Nut MIO

30 GB859-87 m~ 10 Washer 10

31 GB848-85 m;J 1O-140HV Washer 1O-140HV

32 Y385T-6- 11102 7l<*&:wtrt: Washer pump belt pulley

33 GB!I'5783-2000 t~~ M8x30 Bolt M8x30

34 Y480G-I1003 JXLmFH:& Fan holddown

- 32 -



12. ~ 9. * ~"ft ,r;;.. Ji.X: ( Y385T - 1) Electric System Assy (Y385T -1 )

8

5

6
7

- 33 -



12 . It!~ ~ ~3t ,ttJ P.X: (Y385T -1 ) Electric System Assy (Y385T -1 )

~~ 00 c
~

E3 II1t j1-.:::J
~

.m
I ~ Name of Parts
I Ser No Parts No Qty Remarks
I

Y480G-12200b Et!~£mwj: Glow plug 3 Model 1055

2 Y380-12002 ~I~AR Gurrnent-conducting plate

3 Y385LJ-12300 QDlOOC3 ~$JEt!Vtmwj: QD 100C3 StaJ.1ing motor unit 1

4 Y385LJ-12100 2JF200 MI~~11[mtJitEt!m 2JF200 Si sealed direct current generator 1

5 Y385T_10-12003 JitEt!mL3t~ Alternator support (upper)

6 GB848-85 ~I!I 8-140HV Washer 8-140HV 1

7 GBff5783-2000 ~~ M8x20 Bolt M8x20

8 Y385LJ-12001 JitEt!m3t~ Alternator support 1

9 GB848-8S ~1!I1O-140HV Washer 8-140HV 1

10 GBffS782-2000 t~~ MIOx80 Bolt MlOx80

11 GBff12732-1996 1&%* AV13x1025 (965Li) V-belt AV13-965 1

- 34-






	SP385-1
	SP385-2
	SP385-3

